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2 5L 5 bl INRI8650-26E 3. 65V 2600mAh 9. 49Wh
A a4 AR Chinese
Name.of Sample | g o Li-ion Battery INRIB650-26E 3.65V 2600mAh 9. 49Wh
English
HdbhT 1120040202
Sample No.
ESTE Vs i A ] AR W 473 AT PR )
Consignor HENGDIAN GROUP DMEGC MAGNETICS CO.,LTD
AR BT A2 o ZR RN 431 PR A T
Manufacturer HENGDIAN GROUP DMEGC MAGNETICS CO.,LTD
iow) -~ S O TR R IET g i AR

Test method

ST/SG/AC. 10/[]/R0v. 6 Amend. 1 38,3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Seclion 38.3

A O IER Teais i i dt -t s frdt-FD

F T A
'}:]E*Tdi ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNLITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38. 3
ton s - P
;#”|““ 5 (R TR LA 55
pRearance Violel Cylinder plastics film shell
s 5 & o i
G TR 2020-04-10 e B B 2020-04-16 ~ 2020-05-14
Accepted Date Test Date
YR B o SERREAEL ; R ; Il ; Wity ; AT SE L A s
a7 Altitude simulation, Thermal test,Vibralion, Shock, External short
Test ltems cirenit, Impact, Forced discharge
LM, ERE OGS E O P A R E R E T R RS T
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3priftdizl.
M 455 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6
Conclusion Amend. 1 38.3
%i n| 9e B4 b Rechargeable Lithium Cell. /
)
Comment
E i R /
) /
Consignor
Address
G ST W 5
Approver: - Checker: Comp11e1
g

Title:

WS TN (Vice chief engineer)
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Name of Test Standard requirement or The .
No Test Result | Conclusion| R |
: ltems Clause Number of Standard emark
. et [ O T ek TR dpiaimni e i 1h w39 A
. , HETMD ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W% 1
L E o , ,
i Altitud W8T | _ o See Appendix 1 & /
1tude UN Manual of Tests and Criteria Prsswd
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Section =
28,0 Test T. 1
WA €T abs T gl 1 alaefiks
3 HEFIEY ST/SG/AC. 1O/ 11 /Rev. 6 Amend. | 38. 3 | WEH=e o
| Wi 2
2 A LT 2 See Appendix 2 g /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section o
8.3 Test 1.2
WA T fERs Tz i [ I AR
ﬁﬁ] HET-HED ST/SG/AC. 10/11/Rev. 6 Amend. | 38. 3 |AL|§”;‘& 3
3 ik ; AT 3 See Appendix 3 kg /
Vibration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section )
38,3 Test T.3
A AT s M hicinty @i i
i HETNEY ST/SG/AC 10711 /Rev. 6 Amend. L 38,3 | ILEH 4
1 BT, 4 S o g .4
- Shock it ; B See Appendix i /
UN Manual of Tests and Criteria Passed
ST/SGAAC. 10/11/Rev. 6 Amend. 1 Section
38,3 Test T.4
eI e TGk te iz imnya is T ulas Hds
= HEFENEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 383 | L3 5
5 E &M:f_% MART. 5 See Appendix 5 &% /
xternal short |ox wanual of Tests and Criteria Passed
circuit ST/SG/AC, LO/11/Rev. 6 Amend. | Seetion i
38.3 fest T.5
TG O fa it gt W5s mix
LD ST/SG/AC. 10/11/Rev. 6 Amend. 1 28.3 | WL 6
. B '\”\_E,—j ) ST WL F2
6 1 t ulHaT. 6 ; o See Appendix 6 ik /
mpac UN Manual of Tests and Criceria Passed
ST/SG/AC, 10/11/Rev. 6 Amend. 1 Seetion o
38.3 Test T.6
Ay e R S s i el i3t BRI
HEFMED ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | WL 7
| i< i ’
1 F gﬁfﬂmi&% algeT. 8 See Appendix 7 ﬁ"i‘# /
orced discharge UN Manual of Tesls and Criteria Passed
ST/SG/AC. 10/11/Rev. & Amend. 1 Section )
i 38.3 Test T.8
This space intentionally left blank
8 PIFaEH
M RIS PRBGHIE :22°C ; RHER AL : /%
Test Environment Ambient temperature:22°C, Ambient humidity:/%
Condition
SEL p
. Test ltem
et e —
"
Subcontracted Test sakthE | B / iy /
Condition Subcontracted | Name Post Code
Laboratory Mok / 0,95 y
Address Tel
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No. Name of Test Items | Altitude simulation
B | AERA A Dl R At 5 g ik | M40 5 | 4
e Sample Status RE Tk, E R Fr#4-#, % | Mass Loss | Residual ﬂl%
Sample Mass ocv Mass ocv OCV  |Other
No. /g v g IV % % Event
001 | opepor®hil o | 44.8157 | 418 [ 44.8171 | 4.18 0.00 | 100.00 | ©
002 | pevomERM | 447574 | 418 | 44,7586 | 4.17 0.00 99.76 | o
003 | oerort | 448251 | 418 | 41.8259 | 4.18 0.00 | 100.00 | ©
004 | jerrmEml | 448287 | 417 | 44.8308 | 417 0.00 | 100.00 | O
005 | oppenERn | 48525 | 4018 | 44.8547 | 4,18 0.00 | 100.00 | ©
006 | poln® N g4 goea MRS RS g e, 18 0.00 | 100.00 | ©
007 | poromtit | 4400208 | 418 | 449314 | 418 0. 00 100.00 | ©
008 | psveurart | 44.8501 | 417 [ 44.8608 | 4.17 0. 00 100.00 | ©
009 | pavemekt | 448414 | 418 | 44.8431 | 417 0. 00 99.76 | ©
010 | s oidl | 44.9555 | 418 | 44,9574 | 4.18 0. 00 100.00 | ©

y‘- |\ o l_i'[hf.l; space intentionally
lert hlank

S g

&ii: L-MR VA DR R-kEL PR K 0-RiR. LBA. LMK, R, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 D) AR B AR TN

No. Name of Test Items Thermal test

2 7 s 4 XIEFT Befor RIS -

H SR & ﬁi&ﬂ’ L RIS After | o gam o | At E| ie
Y Sample Status RE |FRLE RE FF34W, /& | Mass Loss| Residual | 3
Sample Mass ocv Mass ocv OCV  |Other

No. /g A% /g N 1% /%  |Event

1CYC5E 4 st

001 | | qenmdt 47| 418 | 448146 | 414 0.0 | 99.04 | o

002 | i imERE 44,7586 | 417 | 447567 | 413 0.00 | 99.04 | o

003 | joyepgeA | 448259 | 418 | 448238 | 414 0.00 | 99.04 | o

004 | oy hCEERN | 44.8308 | 417 | 44.8280 | 4.13 0.01 99.04 | ©

005 | oyepodst | 448547 | 418 | 448516 | 414 0. 01 9.04 | o

006 | yavc roris s | 448442 | 418 | Ad8a19 | 414 0. 01 99.01 | ©

007 | o ooCkeRl 1440314 | 418 | 449288 | 414 0.0 | 99.04 | o

008 | L BOCEERL 448608 | 417 | 44.8588 |  4.14 0.00 | 99.28 | o

009 | ppriioEdAl | 448431 | 417 | 44.8403 | 414 0. 01 99.28 | ©

010 i 44,9574 | 418 | 44.9557 | 4.14 0.00 | 99.04 | o

25CYC Fully charged

N

e |This space intentionally
AR E left blank

& L-AER V-4, D—ifdk R-2R L F-A Kk 0-RiR. LR, M. RaE, RAERX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,
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No. Name of Test [tems | yipration
s YN s .
e | Raks by el RS Aler L g ik | MA R | S
%“%‘ Sample Status /ﬁ'_% ﬁf‘ﬁétﬁ.}i }ﬁ% Fr#4d, JE | Mass Loss | Residual ﬂlﬁ
Sample Mass ocv Mass ocv oCcVv Other
No. /g N /g N [% % Event
1Cvesede el :
001 CYC Fully aharged | 448146 | 4.14 44. 8152 4.13 0. 00 99. 76 0
LCYCSEATAE L i A .
002 YT Pully harged | 44767 [ 4,13 14. 7583 4,12 0. 00 99. 76 0
; 1CVese 4= el e ‘ :
003 OV Fully oharged | 44.8238 | 4.14 44, 8254 4.13 0. 00 99. 76 0
leyesgas Al A Qr 0 ‘
004 O Pl oharged | 44-8280 | 4.13 44. 8289 4.13 0. 00 100. 00 0
005 | joyeptl o |44.8516 | 414 | 448523 | 413 0.00 | 99.76 0
25CYCEA T ¢ .
006 | secie Fetds charged | 44 841904 4.14 44, 8429 4.13 0. 00 99. 76 0
007 | jaioehsl | 4d.0288 | 414 | 449301 | 413 0.00 | 99.76 | o
25CYCSE S AL = v
008 | secve mutny chodliion |ot4. 8688 | 414 44. 8602 4.13 0. 00 99. 76 0
009 | , DOCRERL 448403 | 414 | 448412 | 413 0.00 | 99.76 | o
b1 LUl ly chdrgec
23CYCHEAS e 1 a5 y
010 | gucee Forty dhargod | @4, 9557 1. 14 44. 9564 4.13 0. 00 99. 76 0
\ PIZE E'ﬂlis space intentionally

left blank

&k Lo VoA DAk R-#REL PRk O0-RHk. LA LMK, LaE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=W
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

6/10
A5 ) BAFA LA |
No. Name of Test Items Shock
XIS AT Before RIS After &
ol HarA ’ T FERA | HARE | e
e Samiple Staris e | ARWE| AT JF#4dr, & | Mass Loss | Residual N
Sample Mass oCcVv Mass ocv ocv Other
No. /g v g vV 1% 1% Event
4 -.,‘r/¥ oq
001 | oyerop®l | 448152 413 | 44.8150 | 4.13 0. 00 100.00 | ©
002 | ot | 447583 | 412 | 44.7575 | 4,12 0. 00 100.00 | o
=
003 | yomrerae o | 448254 413 | 448247 | 4.13 0. 00 100.00 | ©
004 | oo Rt | 44.8289 | 413 | 44.8283 | 4.13 0. 00 100.00 | ©
005 | oyepond b | 44.8523 | 413 | 44.8519 | 4.13 0.00 | 100.00 | o
006 | semrihl | 448420 413 | 48418 | 4.13 0.00 100.00 | o
25CYCHER Al . ; s
007 | gyl ol 44,9301 | 413 | 44.9204 | 4.13 0. 00 100.00 | o
008 | ot | 448602 | 413 | 44.8594 | 4,13 0.00 | 100.00 | o
009 | parraedhh 448412 | 413, 7448398 4.13 0.00 | 100.00 | o
010 | gL | 449564 | 413 | 44.9565 | 4.13 0.00 | 100.00 | o
J\ I‘-/__Lr-gEThiS Hll;lﬁ;"il::ﬁ::ki onal ly
&ix: L-wR V-IRA D4R R-2kZ F-AL K O-Fik. LR, MR, LA, AKX,

No Disassembly,No Rupture & No Fire.
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F% 5 Al T B 2 A e
No. ’ Naiiie of Test temis External short circuit
+ o = e
Haths HRIRA ARRAER SR ERR Y
Sample No. Sample Status et n,fal’(j SMpelaiite Other Event
LCYCHE A=
0ol 1CYC Fully charged 90. 1 0
1CYCsE A
002 1CYC Fully charged 94.9 0
. 1CYCHE4: 7 HL .
003 1CYC Fully charged 93. 4 0
: 1CYCHE A FE HA ¢
001 1CYC Fully charged 98. 0 0
= 1CYC5E AR il Ry
005 1CYC Fully charged J2.6 0
: 25CYCHEAT e L :
006 25CYC Fully charged 90. 3 0
25CYCSE47E T & .
007 95CYC Fully charged 7.4 0
25CYCHE A c
008 25CYC Fully cliarged 96.9 O
25CYCog R8I c
009 295CYC Pully charged 103.9 0
010 2ACYCo8 AL 95, 0 0

25CYC Fully charged

LAF =50

This space intentionally left
blank

%:;i: D_ﬁgﬁw R_'g}i%, F_ﬂ‘}’\ O_iﬁ%—’:%\ fl.a%é)l)\\ jt‘z)i}‘l o
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 AR A AR fi i
No. Name of Test [tems Impact
¥ EL 2 e
3 > ) « =3 o) /O
M s kA Bl LRL
Sample No. Sample Status S AL H/aDC S Other Event
1CYC 50%75 5t
0L 1CYC 50% Capacity 100. 4 0
1CYC 50%AHt
012 ICYC 50% Capacity 101.8 0
1CYC S0%EE
013 1CYC 50% Capacity 110.0 0
1CYC 50%% 5
014 1CYC 50% Capacity 110.3 0
1CYC 50%75H:
015 1CYC 50% Capacity 100. 4 0
25CYC 50% 7 Ht i
016 95CYC 50% Capacity 120.7 0
25CYC S0%% T
017 35CYC 50% Capacity 111.4 0
95CYC HO%TEE ;
018 25CYC 50% Capacity 110.3 0
25CYC BO%FE 4
019 950YC 50% Capacity 114.8 0
25CYC FOBTEE »
020 95CYC 50% Camacity 110.5 0
LR 44 This space intentionally left

blank

&iE: DA F—AK O-Rfk. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

~r g
. N P iadV
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5 . BAFE LA | Rl |
No. Name of Test Items Forced discharge
ﬁf’:ﬁﬂ%% *%n%%flé _ﬂ-_%%%
Sample No. Sample Status Other Event
021 1CYC 1;1}{]?\5155(}#61@[1 O
022 1CYC 1[(J{l(l‘;vE ?i%cfarged 0
023 1CYC llzcjlflfﬁ]\:fc‘l?algm 0
024 1cYce ll*'ctrﬁifi%iﬁsk:l{s‘arged 0
025 10YC IFCL?(lCl;;E?J%incTarged 0
026 10YC IFC;}{lia_f%iﬁitﬁil‘ged 0
027 1cYC IFLJI(IJ;E;%IEMM(I 0
028 1CYC ITCITICI‘J\TJ ?ﬁfaﬁarged 0
029 1cve llirlfiira%}i?arged 0
030 10YC }F?’lrf??i%crl?arged e
U3l 25(Y(2?1|\1L11\L fibfcﬁil‘ge(l 0 3
032 25CYL?§§.:]?I(‘1§E 'fijiizlifal-gﬁtl 0 %
033 25CYC?i$F 1)\Lf;h i{clzliuged 0
034 25CYC25F€:J¥11%%:JESQCISAI‘ged 0 \?
035 25 CYC2 SFCLT]LE’C {ckl\]]jsi{crl?a rged 0o 4
036 25cv£%ﬁ%iﬂﬁiﬁ§cﬁlrged 0
037 25CYC25I§3(|C 1?%1)1%:1%11%[1 Y
038 25CYC25F?E?§ﬁ§c?al*ged 0
039 25(:Yc25FCquC1‘jf /—cli}ijfcl#ar ged 0
040 25('\’[?lslfi?'lclj};?rirfcll?‘ai'ged 0

Bk DR F—AL K 0-AAfR. ATk,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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